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ZHEJIANG DONGYANG CITY PLASTIC CO., LTD. 

NO.15 DONGSU ROAD, HUXI TOWN, DONGYANG CITY, ZHEJIANG, CHINA 

 

The following sample(s) was/were submitted and identified on behalf of the client as: 

Sample Description : WPC DOOR 

SGS Ref No. : CAN18-048164 

Sample Receiving Date : Mar. 21, 2018 

Test Performing Date : Mar. 21, 2018 to Mar. 30, 2018 

Test Performed : Selected test(s) as requested by applicant 

Test Result(s) : For further details, please refer to the following page(s) 

 

Test Requested Result  
JC/T 2221-2014 —Wood-plastic composite doors for building 

- 
Soluble heavy metals content(s)  

PASS  
 
 

 

 

 

 

 

 

 

 

 

 

Signed for and on behalf of 
SGS-CSTC Co., Ltd. Xiamen Branch 
 

 

 

  
Sharky Xia 
Approved Signatory  
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Test Results : 
  
Test Part Description : 
 

Specimen No. SGS Sample ID Description 

 SN1 CAN18-048164.001 White coating on wood 
 

 Remarks : 

                  (1) 1 mg/kg = 0.0001% 

                  (2) MDL = Method Detection Limit 

                  (3) ND = Not Detected ( < MDL ) 

                  (4) "-" = Not Regulated 

 

 

 Heavy Metal 

 

 Test Method : With reference to GB 18584-2001. Analysis was performed by Atomic absorption spectrum. 

 

Test Item(s) Limit Unit MDL 001 
Soluble Lead(Pb) 90 mg/kg 5 ND 

Soluble Cadmium(Cd) 75 mg/kg 5 ND 

Soluble Chromium(Cr) 60 mg/kg 5 ND 

Soluble Mercury(Hg) 60 mg/kg 5 ND 

Comment    PASS 

 

Remark:  

1. The report is English version of Chinese test report XMHL1803001494OT. The Chinese version shall 

prevail in case of discrepancy between the Chinese version and English version. 
2. This test was subcontracted to SGS-CSTC Co., Ltd. Guangzhou Branch. 
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 Sample photo(s): 

 

 
 

The testing report/certificate only refers to the sample(s) tested. 

***End of Report*** 




